MEHEHUISEH [496 MAG [Baze Model]] ¥ Cooling System, Fresh wiater Components b
Serial Mbr Flange: 0w/ER0000 Up ()
L4 P
| Ref |Clazs|Part Description Qt Comment Footnote
2 27 BE1620007 | GASKET, Cylinder Head to Crogsow| 2 2.3
3 10 831533 SCREW, [M10 « 30) 4
4 26 261947 | SEAL 1 23
5 10 BE3E09 | SCREW, [ME » 14] 2
A 22 12524 |PLUG, [.375-18 = 475 Brass 2
7 805218T |SEMNSOR, Coolant 1
2 B0EA30T | SEMDER, Temperature 1
9 BE3358T | THERMOSTAT, V1&4°C (160&F) |1
10 25 BER07E | SEAL, Thermostat 1 2.3
11 BE1943T |[RETAIMER, Thermostat 1
12 12 12038 '"WASHER 2
13 10 40003 54| SCREW, (M3 = 30] 2
14 26 BE506E| SEAL, Heat Exchanger to Croszove| 2 23
15 8639034071 [HEAT EXCHAMGER 1
16 863392| PAD, Heat E schanger 2
17 22 E2910 1|FITTING, Elbow (90 Degree] [125- |1
18 ot 815604280 | CLAMP, Worm Gear, Hosze 2
19 32 863303/ HOSE, Coolant Bleed 1
20 54 NE504206 | CLAMP, warm Gear, Hoze 2
21 8619444 1 |RESERYOIR, Coolant 1
22 BE2863| CAP, Coolant Reservoir 1
23 32 863304\ HOSE, Reservair bo Crozsover 1
24 54 915504212 | CLAMF, Waorm Gear, Hoze 2
25 22 855214 1[FITTIMG. Straight Hose 1
26 10 863388 SCREW, (M10 « 1E) 3
27 862936 | BRACKET, Coolant Reservoir 1
28 10 218934 12|SCREW, (M3 = 12) 3
29 32 BE5221 |HOSE, Crozzower to Pump 1
a0 54 5504232 | CLAMP, Warm Gear, Hoze 2
Kl 54 BE5373| CLAMP, Hoze 1
32 331717 | COWER, Heat Exchanger End 2 [Uze With 3.75 Inch Ciameter Hes
33 27 391716|GASKET, Heat Exchanger Cover |2 [Uze With 3.75 Inch Diameter Hes
M 25 214578 0-RING, Special 2
] 10 98261 |SCREW, [375-16 » .750) 2
36 8k 2000004 | BRACKET, Flush Mount 1
M5, 19 807532 3|COVER. Hose Clamp End AR




